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STEELFCRCE N.V
LANGE KLARENSTRAAT 16-20 o .
purchaser:  B-2000 ANTWERPEN BELGIUM|Description of Goods:  ppiME QUALITY HOT ROLLED EQUAL ANGLES IN 6 METERS LENGTH

Commeltant; o

Your Order No :
Standard : EN 10025 Commande No : P0300491/M¥/GH

Qur Order No :

T SECOND SHIPMENT

Quality : ASTM A 36 Notre Commande : STME 508
Material ; Size (mm) : v . Heat No :
Matidre : EQUAL ANGLES Dimension - 4' X 4' X 3/8' INCH o Coulde - 31122
MECHANICAL PROPERTIES - PROPERTIES MECHANIQUE
) \ Tensile . Impact
Yle.[d.me‘ t Strength Elongation Band Hardness Strength Test
Limite 3/, Alfong. . .
N/mm? Rupture (%) FPliage Durete Fssal de
N/mm?2 Résiflance
279 478 25,3

CHEMICAL ANALYSIS - COMPOSITION CHEMIQUE
c Si Mn P S Cr Ni Mo Cu Ti Co N Al
% % % % % % % % % % % % % % % % % % %, %

0,16 1 0,18 1 6,70 ; 0,019 0,023 - - - - - - - - - - - - - - -

Material : . Dimensicns : v oo . Heat No @
Matiadre : EQUAL ANGLES Dimension : 3 X3 X147 INCH No Coulde : 31124

MECHANICAL PROPERTIES - PROPERTIES MECHANIQUE

) . Tensite T Impact
YI?Id.Pm,n t Strength Elongation Band Hardness Strength Test
Limite al. Aflong. . .
Kpnin Rupture (%) Pliage Dureté Essal de
N/mm?2 | Résillance
280 477 26,2 -

CHEMICAL ANALYSIS - COMPOSITION CHEMIQUE
TS T W T P T s G | N | M| cu] Ti | Cof N A
% | % | % | %t % d %] % i %l % % i %/| % | %} %[ % %} % %} % %
0,16 | 0,16 | 0,68 | 0,0181 0,024] - - - - - - - - - - - - - - -

Material : DIMensions : ., v o Heat No :
Matisre » EQUAL ANGLES Dimension : 3'X 3 X 5/16 INCH No Coulde : 31093

MECHANICAL PROPERTIES - PROPERTIES MECHANIQUE

) ) Tensile . Impact
Ylg‘d.pmp : Strength Elongation Band Hardness Strength Test
Limite al. Aflong. . !
N/mmz Ruplture (%) Pliage Dureté Essal de
N/mm2 ° Résillance
278 479 25,3 - -

CHEMICAL ANALYSIS - COMPOSITION CHEMIQUE

C Si Mn P S Cr i Mo Cu Ti Co N Al

% % % % % % % % % % % % % % % % % % % Y% __
0,17 { 0,19 | 0,66 ; 0,023{0,021: - - - - - - - - - - - - - - -

Material : Dimensions : ., ., - \ Heat No :
Matidre ! EQUAL ANGLES Dimensfon : 3' X3 X 3/8' INCH No Coulde : 31093

MECHANICAL PROPERTIES - PROPERTIES MECHANIQUE

) . Tensile ! Impact
Yu::*ld‘Po[n t Strength Flongation Band Hardness Strength Test
Limite al. Allong. . ,
N/mm? Rupture (%) Pliage Dureté Essal de
N/mm? 0 Résiliance
281 480 25,4 -

CHEMICAL ANALYSIS - COMPOSITION CHEMIQUE
C Si Mn P 5 Cr Ni Mo Cu Ti Co N Al
% % % % % % % %, % % % % % % % % % % % %

0,161 0,16 | 0,69 {0,025 0,024 - - - - - - - - - - - - - - -

Tests to verify quality have been carried out oK
Tests de verification de fa conformite de fa nuance fournie,

Visual Inspection and Dimensional Check GOOD WORKMANSHIP, PERMISSIBLE
Fxamen Visual et Dimensionel de Surface . IVARIATIONS IN DIMENSIONS - OK




